

PROVIDER BULLETIN

Revised Ohio Medicaid Telehealth Billing Process

In accordance with Ohio Administrative Code billing guidelines, Envolve has revised the way Ohio Medicaid vision providers should submit claims for telehealth services, retroactive to dates of service July 15, 2022, and later.

Professional Claim Submission for Services Delivered via Telehealth*		
Billing Provider Type	Providers of Professional Services	FQHC and RHC
Claim type	Professional	Professional
Procedure code	CPT code(s) for service delivered via telehealth	<ul style="list-style-type: none"> • First detail line: T1015 encounter code and the appropriate U modifier • Second detail line: procedure code(s) for service(s) delivered via telehealth
Modifier	<ul style="list-style-type: none"> • GT modifier • Modifier to identify patient location, if applicable 	<ul style="list-style-type: none"> • GT modifier with the procedure code • Modifier to identify patient location, if applicable
Place of Service (POS) code	Physical location of the practitioner when the service was delivered. POS codes 02 (Telehealth Provided Other than in Patient's Home) and 10 (Telehealth Provided in Patient's Home) will not be accepted.	Physical location of the practitioner when the service was delivered. POS codes 02 (Telehealth Provided Other than in Patient's Home) and 10 (Telehealth Provided in Patient's Home) will not be accepted.

**Does not apply to crossover claims from Medicare. Provider-submitted crossover claims should be submitted with the information provided by Medicare on the explanation of benefits.*

When billing for the procedure on a professional claim, providers should use the GT modifier. Providers also must use a POS code that reflects the physical location of the practitioner as well as the applicable Rendering and Billing Provider Type IDs.

We thank you for serving Buckeye Health members. Please feel free to call our Envolve Vision Customer Service team at 866-442-6173 with any questions.